RADIO CONTROLLED, ENGINE - POWERED , OFF-ROAD RACING BUGGY

CIRCUIT 1D SErRIES

STINGER 4WD

® THE SOPHISTICATION OF FOUR-WHEEL DRIVE IN A .10-CLASS ENGINE-POWERED BUGGY..
® RACE-PROVEN FOUR-WHEEL INDEPENDENT SUSPENSION WITH DOUBLE WISHBONES AND OIL-FILLED SHOCKS.
©® DESIGNED FOR RELIABILITY, WITH TEMPERED STEEL DRIVE CHAIN, TOUGH EX66 NYLON AND ALUMINUM PARTS.
® FRONT AND REAR DIFFERENTIALS THAT DISTRIBUTE ENGINE POWER MOST EFFECTIVELY TO THE FOUR WHEELS
FOR GREAT TRACTION AND POWER!
¢ KIT INCLUDES HANDY “ZIP” STARTER FCR USE WITH MOST .09-.11 MODEL ENGINES.
(ELECTRIC STARTER CAN ALSO BE USED.)
® EASY ASSEMBLY WITH CLEAR INSTRUCTIONS.
® SIMPLE ADJUSTMENTS FOR TOP HADNLING CHARACTERISTICS.
® A RACE-WINNING PERFORMER ON THE MOST DEMANDING TRACKS.
® THE BEGINNING OF A NEW ERA IN .10-SIZED ENGINE-POWERED BUGGIES!

71:710 SCALB

B Radio: Z2-Channel
Engine: .09-.11
(NOT INCLUDED)

-3
- L

|
i
|
i THE FINEST RADIO CONTROL MODELS

l B KT No.3041 3N




Before you begin, carefully read through

..........
ot e el e 3 g
--------

this model.

Check the parts in the kit. Check to see if all parts are correctly
bagaged as they are listed in the list of “"Bagged Parts”

Check all components prior to the beginning of your assembly. Any claims for replace-
ment, refunds or parts shortages for this kit after you have started io assemble it, will naor
be accepted.

O Centain symbaols are used throughoui the instructions. Pay aftention to their location.

OlL [ ... Points where Grease/Qil should be applied. [This will reduce wear
and friction and provide a smoother operating joint.)

Places where Locktite {Zap Lock, ect.) should be applied. (This will
prevent screws and nuts from loosening up during operation due to
the vibration of the model.

Where you see this face, are steps that you should pay extra particular
attention 1o when building this model.

the manual. This will give you a better :
understanding of the construction of :

A few different types of screws are used in ihe construction of your model. Here are some
examples of them and how they will be indicated in the instructions. For example, Self
Tapping will simply be S/T screw,

SCREW SELF TAPPING (5/T)

GHW Wiée_ ‘LHH"':.IILlHIIII'.'.lllll-'.niIII CEE;:DIJIDH
} e A

Fine Threads

Has a tapered end.
Coarse Threads

FLAT HEAD SCREW (F/H)

Tapered
Head

PAN HEAD SCREW (P/H)

Hexagonal /% =

| Large "mw
Upening ““"-m.,fi:] Set Screw I |

Thin

If it is an ordinary screw it
will be marked “'screw’”

ALLEN HEAD SCREW (A/H)

IMPORTANT! BEFORE YOU BEGIN

gas-powered vehicle. Gas-powered cars are subjected to stress and strain due to high

a result, they need continual preventative maintenance to keep them in operating
condition.

This is a sophisticaled model with a large number of moving parts. Before you begin

or not you are ready for this challenge! If you do not feel that this type of model is for you,

further and return this kit to the dealer immediately. BUT, if a little maintenance doesn’t
another minute! Read through this entire manual thoroughly to familiarize yourself with
the parts and methods of construction before actually starting to build.

NOTE: Please refer to the instructions supplied by O.5. for your engine. Pay particular
attention to the *‘Safety Insiructions and Warnings™

system is required for running the
Stinger 4WD. The various components
are pictured below.

TRANSMITTER

“Wheel Type”

cifically allowed to operate “‘surface™
models such as R/C cars and boats. In
the United States those [requencies fall
within the “75 MHz" ar “27 MHz"
bands. Use ol any other frequencies is
both illegal and dangerous.

A WORD OF WARNING is necessary, especially if this happens to be your first

engine RPM, rough terrain and the racing/high performance usage that they receive. As

assembly, take a look through the box and these instructions carefully to decide whether !

it may be returned to the dealer as long as it is NEW and UNUSED. UNDER NO
CIRCUMSTANCES CAN YOUR DEALER ACCEPT A KIT FOR RETURN IF
ASSEMBLY HAS ALREADY BEGUN! If this is not what you bargained for, then go no

METRIC NUTS AND BOLTS

All nuts and bolts used throughout this kit are metric size. Therefore, some of the
notations may not be familiar to you. An M3 nut is a 3 millimeter (3mm) nut). An M3x15
screw is 15mm long and 3mm in diameter. Some round parts may be labeled as a “4 0

M3x15 SCREW 4 0 WASHER

C_}/J

Washer'" {this should be a washer with a 4mm inside diameter) or 2 '3 0 Bushing™ (a
bushing with a 3mm inside diameter), At various point throughout the manual these parts
are labeled and pictured in their actual size on the left hand side of the page. For your
reference, | millimelter equals approximately .039 inches. |

— 3mm

ST TR R AR
] 15mm

4mm

bother you and the thrill of high performance driving is for vou, then don't hesitate

(y S <
WESHD ENTIRE CONTENTS Correct I Wrong C
©COPYRIGHT 1986, HOBBICO, INC.
TR AT TRT TR AT R T T DL D T T R L TR TR TR TR e TR T R T e TR (R A (T R T L T T T T B T TR R T TR T T T TR T TR T TR AR T T T T BT T T T T T T G T T TR T et T T R T T LT T T LT R R T B LR T T L T A T AT S T R A TS T TR AT
. BALL BEARINGS ‘o &
2 CHANNEL RADIO SYSTEM Enuw
A two cnannel, two servo radie control Note: use only radio frequencies spe- ; ""!:E'ﬂ%’.:':._.

[Jse the list of small parts te compare the shapes of the small parts used with each
step such as screws, nuts and washers.

Do not use excessive torce when fightening S/T type screws info plastic. Overtightening
will cause the threaded portion of the plastic to strip. It is recommended 1o stop
tightening when some resistance is felt after the threaded portion enlers the plastic.

Ball Eearings greatly improve perdormance and reduce f
maintenance. A complete set of optional bearings lor
your Stinger is available, The H-003 bearing set contains
(10) 5mmix10mm and {4) 4mmx8mm ball bearings.

¥
. p— ——

On Pages 20 and 21 there is a quide for
the small parts used in each step. Simply
cut out the sheet alony the dotted line
and use it to help you locate the particular
parts and their shape used in each step.

e SWITCH
, J ik T‘,-'PE” RECEIUER g r.f':!-:;ﬁ

T

ELECTRIC STARTER

If you choose to use an electric starter instead of the *“Zip Starter” you will need the
iterns shown below.

r Y
| . L
E | M- ﬂ‘ o J
S h_p'! LJ]| = A GOOD QUALITY
E [—’MTEI e, \& SERVOS alow fuel is very im- To start the en-
o ey E]:m?in‘.. %hmgel ﬂa gine, a 1.5V
b it - patt ill b
| : FUELBULB GLOW PLUG 25‘3% nmn-mirhane E:egw’r: he:T
. Tofill fuel tank, BATTERY CORD content. the glow plug.
RE ] : MASKING
QUIRERZOOES NEEDLE NOSE PLIERS POLYCA TAPE
These are not included with the Stinger. e — PAINT
| e — g G AWL
< E ﬁ) j—-»
FLAT HEAD SCREW DRIVER HOBBY SHEARS 4-WAY L :
O P A=) WRENCH
NUT BRIVER (§mmJer eativaient BD?Y SARLER 9 CYANOACRYLATE
e T | GLUE & |1 BRUSH sai—=
HOBBY KNIFE S B S

T

i ]
( _,/':‘ T
: ELECTRIC
12V POWER SOURCE STARTER

ltermns you will need for running the Stinger 4WD.




INSTALLATION OF JOINT % ALLEN R
WRENCH (2mm)

¢£§59
M4x4 S/T SCREW i LA
d $
b R flash with knif
] WASHER (5mm) @ BUSHING Remove any flash with knife.
@ COLLAR
RIOINT ' o, @ BUSHING COLLAR
REAR DIFFERENTIAL > G
A P d WASHER (5mm) O] M4x4 S/T SCREW
= USSP BRONZE BUSHING )\ ¢ é
)¢ Max4 S/T SCREW (10mmx14mm) S "-r.."-‘?" > i 3 ; #
d FRONT DIFFERENTIAL | @
A + : “Flat” onShaft [ %
When tightening the 5/ b /

Remove any flash _ , < ::enz?n ;Eate’r?mlgygar: aiignesé:r::?hefr @ BUSHING

with a knife. will l:'nr:u;n;l securely with the **Flat’” (10mmx14mm) |
BEARING (8mmx14mm) / . a e WASHER (5mm)

. 1 INT
WASHER (5} © JOIN
() JOINT

An exploded view of the Differentials
can be found on Page 16.

3) GEARBOX (R)| Has been assembled in the step

on the lefi of this illustration.

ASSEMBLY OF REAR GEAR BOX

Do not apply grease or oil to the rear
differential or final pinion as this will
attract dirt and sand.

REAR DIFFERENTIAL

') BUSHING (Gold Color)
{EmelﬂmmJ 45 GEARBOX (L)
/ | M3x18S/T

Install with the

rough edged ,ﬁ

side outward. — @ ALLEN
) WRENCH (2 5mm)
N
’l M5x5 S/T SCREW
M3 NUT

A
\ e 3 GEAR BOX (R)
~ i A

GEAR CONE

~ The top portion of the chain will
fit through this opening.

8; &EﬁRlNG (Smmx10mm)

Pay special atteniion to the direction of
the chain shown in the illustrations.

6 BUSHING (Gold Color)

{(5mmx10mm) 5 COUNTER
GEAR @' .7 E-RING (E-5)

INSTALLATION OF REAR PLATE

Install the rear plate with the notch on ’]ﬁ
the right side as illusirated. The chain 0 W\
will pass through this opening. >

= 2
iz |

L
1

S/T SCREW (4 Pcs) 1 REAR PLATE
drliv's 3 el i



INSTALLATION OF SHOCK STAYS

) M3x16 SCREW

i3 M3 PIVOT BALL M3x8 S/T SCREWS 4 (pcs)
‘ (Silver Color)

\
 STAY @ REAR SHOCK STAY

INSTALLATION OF FRONT GEAR BOX

FRONT

(3 M3 PIVOT BALL DIFFERENTIAL

({Silver Color)

&

@ BULK
HEAD (R)

Install the Pivot &,
Ball into
this locatian.

& Two sizes of sprockels can be
used — 18 or 19 ieeth. For
the standard set up use the 18
teeth gear on the chain.

19BULK HEAD (L) E

i3 M3 PIVOT BALL X
(Silver Color)
| M3x18 S/T SCREW

® Never apply grease or oil fo the
spracket.

i® FRONT SUSPENSION

ARM
f/
127 SUSPENSION
SHAFT (A)

Install the suspension shaft in such away =5 o

that the set screw will fit into the notch it

on the shafi and lock the shaft in place. %
f/

T®FRONT SUSPENSION
ARM

@ ALLEN
M3x4 S/T SCREW WRENCH (1.5mm)}

(Silver Color)




INSTALLATION OF CHASSIS

— M3x125/1
SCREW {4 Pcs.)

@ CHASSIS

1® BUMPER

]
I
i
[
I
1
I

Do not tighten the nut retaining the
linkage guide too tight because it will
need to be able to rotate smoothly.

: M3x12 S/T SCREW (4 Pcs) L5
< g = @® LINKAGE GUIDE
Ei:
@3 M3 PIVOT BALL & ALUMINUM COLLAR
(Silver Color) & (3mmx2mm)
ASSEMBLY OF SERVO SAVER = Spil fetith
. (& 2 @ o) M3 NYLON NUT
. =
@ SAVER SHAFT (A) @ SAVER JOINT = L@g
= @ SAVER CRANK (C)
@ SAVER SPRING - % ’ 1’ f
) SAVER CRANK (A) {@g

@ SAVER CRANK (B)

Install the saver assembly between the
chain as shown in the illustration.

M4 NYLON NUT

@ E-RING (E-5) —@/ y

M3 NUT
M3 WASHER

M3x25 SCREW

M4x4(0 SCREW

_5_



[m ASSEMBLY OF KNUCKLE ARM
) FRONT SHAFT
4) KNUCKLE ARM (L)

;,-"'
ﬁ%@

2% Assemble {R) knuckle arm using this
illustration as a quide.

1.

Be certain to use the
hub marked 'L when
assembling the left side.

@ BUSHING (Black Color)

will allow for a smooth

@ KNUCKLE ARM (L) of the ball ends.

L

M2.6 NUT

Be certain to use the hub
marked "R’ for the right side.

[(Smmx 1 0mm)
2 % KINGPIN _ S B Eﬁﬂf&ﬁﬁu
5 M2.6 PIVOT BALL 'g_[;% | X :
. {Black Color) | v not fighten all of the way down.

—, Leave a clearance of 1mm. This & FRONT HUB (1)

operation

(Plastic)

KNUCKLE ARM (R)

Using needle-nose pliers, attach the E-ring
to the suspension shaft,

NS

assembled in step —

KNUCKLE ARM (L) .

m INSTALLATION OF FRONT UPPER ROD

This is the upper rod that has been

Two ball end/upper rod assemblies wil assembled in the illustration to the left.

need to be made {one for each side).

@ BALL END (LG)

5 SUSPENSION SHAFT (B) (Silver Color)

The left side is installed the
same way as the right.

80 SWING SHAFT

‘ —— 57mm e

AL

MNote! The swing shaft must
be simultanecusly inserted
while installing the upper
rod assembly.




[E] FILLING THE SHOCKS WITH OIL @ SHOCK END i et et rateb oo

3, wrench as shown, fighten the shock
L] : .
. stopper firmly against the shock case.

l Remove stopper and fill shock case with oil up 2 Install the O-Ring an
+ fo the line as shown in the illustration below. e seal asshown.

@3 SHOCK O-RING

@ SHOCK OIL , 40 SHOCK SEAL

@2 SHOCK STOPPER

install the shock seal flush
with the shock stopper.

: 7 44 SHOCK PISTON
. (F)(R) a7 s SHOCK PISTON
| ) ®

O+— 7 % SHOCK CASE
— (AR

Check the level of fluid in the case to see
When installing the shock ends be certain ~<~ that it is at the proper level and that the
that the front shocks are the same length - A shock can operate smoothly.

as each other and that the rear shocks

are the same length as each other,

m INSTALLATION OF FRONT SHOCK

It may easier to install the M3x12 screw ﬁﬂf
with bushing first then snap the shock \
end onto the pivot ball.

=0 Cut off excess bushing
( with a hobby knife.

— /
Leaving 4mm-5mm as
shown above.

\ M3x12 SCREW

The shock ends will
snap onto the pivol
balls as shown.

Pre-assernbled shock
from step 13.

Install the tie rods by simply snapping

m INSTALLATION OF THE ROD the ball ends onto the appropriate pivol

balls as shown.

Two tie rods (one for each side)
will need to be assernbled.

@ BALL ENDS (LG)
H"“‘“‘*ﬁ}" @

)
“%f
5C
5 5
2 TIEROD N\, ¢

)

______ N Tl o T R, Rl SR

| (Actual Size)
@ 10




INSTALLATION OF REAR HUBS

@ BUSHING (Black Color) f
toorrmecl o SYREAR SHAFT

S | 5% REARHUB (L)

. Plasti

. r:;-\ﬁ_-/b/ Note! The “R" inseribed on the hub is (Plastic)
l'|._____,..-l_'_'_ , !

for the right side of the car.

@ REAR HUB (R) &# : i3 M3 PIVOT BALL

(Plasfic) (Silver Color) 5 REAR SUSPENSION

_ ARM

Install the suspension arms with the
holes facing the rear of the car.

& REAR HUB
(R)

@7 SUSPENSION SHAFT (C)
(Black Color)

%4 REAR
HUB (L)

O M3X4 SET SCREW @ SUSPENSION SHAFT (A)
& REARHUB (R) (Silver Color)

Install the suspension shaft in such a way that the
set screw will fit into the notch on the shaft and

lock the shaft in place. The right side is insialled the

same as the |eff.

UPPER ROD
INSTALLATION OF REAR UPPER RODS (Assembled)

@ BALL ENDS (LG) & 5.8mm BALL &

3 UPPER ROD

o |
™ ,_~;-F’"J
,Fl’r:hm i/{_é-:r ] l-‘\\l simultaneously installed with the
N _J < o ' J=on] upper rod assembly.
{Acitual Size) f,./"
(@/:M@ &) SWING SHAFT
PR | M3X12




INSTALLATION OF REAR SHOCK

51) SHQCI{ B

USHING

-

il

.. T'rim bushing
as shown.

g] INSTALLATION OF TIRES AND SPUR GEAR

M5 NUT @\

i SPUR GEAR —£/
(54T) ]

_:j_;.'rr . 5 s ~ 4 ~,, . i ' |

Align the points of the hexagon,

- M2x8S5/T SCREW (4 Pcs )

[t is recommended to apply a small amouni
~, 0l this soapy water 1o the surface ol wheel
=™y (3). This should make it easier 1o slide the

wheel pars inio the tire,
7\\_ 5 WHEEL (3)

Cut away view of the
fire and wheel,

M2X8S/T |
SCREW 59 WHEEL (1)
65 WHEEL (3) ;
¢ WHEEL (2) 62TIRE
- Important!

The large sized hole faces worward
hub and the small sized hole faces
toward the wheel. This is very im-
ortant 1o allow the drive train 1o
operate correctiy

N
5

3

Align the point of the hexagon.
!
|

Py
e
T
£

56 DRIVE WASHER - --_@ |

M4 NYLON NUT

- M4 NYLON NUT

—_0 —



Be careful! The ends of the claws have
specially shaped ends. lnsert them as
shown in the illustration.

m ASSEMBLY OF FLYWHEEL

% FLYWHEEL
@0 STARTER GEAR

ASSEMBLED VIEW
@ RATCHET SPRING

% Be carefull The ends of the claws have
specially shaped ends. Insert them as

Pay aftention fo the direction of the ratchet
ends on the inside of the starter gear.

~<i ® When using Enya .09 Quickie or Enya .09 VI
BE engine, leave the needle valve as it is and
install the engine into the mounts as shown in
step 5 below.

m] INSTALLATION OF ENGINE MOUNT FOR ENYA

® If you are using the Enya 11CX engine,
follow steps 1 through 5.

Remove the needle valve assembly
o from the carb body. o

2 Insert the needle
e adapler into the

carb body. M3x8

SCREEN

@ ADAPTER NUT

R h b ini
cerows and rotoe the corb bode @ NEEDLE ADAPTER @ BRASS WASHER
180 degrees. SRS
@ PILOT SHAFT _—=
(ENYA) ' ('ﬁ“‘\
\

—

@ ENGINE MOUNT (A)
(Enya)

I ENGINE MOUNT (B)

Re-install the needle valve assembly as Tighten these two nuts firmiy.
(Enya)

shown into the adapter.

Pay attention io the direction of the
angles on the engine mounts. The engine
is mounted at an angle,

m INSTALLATION OF ENGINE MOUNT FOR O.S.
M3x8 SCREW

® lfyou are using the OS-CZ1 Engine use the illustration below

Note! If you are using the ©.S. .10 FSR-
B, place the washer that comes with your
engine between the starter gear and the
drive washer of the engine. This will pro-

vide adequate clearance for the flywheel @8 FLYWHEEL
and starter gear. If you are using a standard

C.5. .10 FSR then a#PN-59 Heat Sink
will need to be on the cylinder head.

79 PILOT SHAFT (0.S.)

79 ENGINE MOUNT (D) (O.S.)

Use the 0.5, pilot shaft, the one
marked with an engraved sirip
on it.

Pay attention to the direction of the
angles on the engine mounts. The engine
is mounted at an angle.

(C)(0.S.)




m INSTALLATION OF MUFFLER

M2.6x25 SCREW

3 € @ MUFFLER (A)

@ MUFFLER BAFFLE
8> MUFFLER (B)

m INSTALLATION OF CLUTCH

@9 E-RING (E-7)

Carefully place the spring in the
9 groove around the clutch shoes. 4

g9¢% vans’ 2\
g \ ( g ﬁ' ,
N s ?ﬁ% _//
The cluich shoes should rotate outward e 83 CLUTCH SPRING

pivoting on the clutch pins. (Indicaled by
the arrows.) This is a very important part
of the drive train,

As the RPM of the motor is increased, the clutch
shoes will rolate into position locking to the clutch
bell and thus causing the car to move lorward.

INSTALLATION OF CLUTCH BELL AND AIR FILTER
@ AIR FILTER ELEMENT

Use contact cement or a small
amount of cyanoacnylate to aftach
the filter to the holder.

8 CLUTCH BEARING @ AIR FILTER HOLDER —
i fﬂ"% CASE @@ AIR FILTER ADAPTER —@
& ©® SHOCK OIL \
PIN (6 Pcs) : Place a small amount of £.0 ¢

shock oil onio  the
clutch bearing belore

S8mm WASHER
e ——

& E-RING (E-3)

| 88 CLUTCH BELL (14T)
5mm WASHER




| m MOUNTING OF ENGINE

\ The cluich bell should be routed between
the upper and lower chain while mounting
the engine.

M3x8 SCREW (5Pcs.)

INSTALLATION OF CHAIN GUIDE

M3x4 FINER THREADED
S/T SCREWS

GEAR

M3 WASHER @ RADIO PLATE M4x4 SET SCREW
\/ MOUNT g
/ + /&ﬁ 83 ROLLER SHAFT
= /@—33} CHAIN ROLLER
»1 |8 ROLLER MOUNT
NS e
333‘ T e |
% Mount the chain 90 _
roller 90 degrees to {Assemnbled View)
h"”;_f the chain itself.

T~ M3x8 SCREW
AT — M3x45 SCREW

O BATTERY © RXSWITCH @ RXANTENNA * Follow steps 1-8.
BATTERY CASE

i

'%\, ()~ o 1. Install the bateries into both the fransmitier and receiver. If your radio is
' : — 9 a rechargeable systern, charge it as outlined in the manual that came
” Wy .;’-?’% f S i S

with your set.

e
:q RECEIVER * 2. Unwind the receiver antenna and plug the servo and battery connectors
g | ' 7 into the receiver,
: i R
' %me'-" L THROTTLE = 3. Extend the transmitrer antenna.

SERVO

A rh(\\ s STEERING
@ STEERING CONTROL LEVER
® TRIM TABS o

* 4. Turn on the power switch of the transmitter.
¢ 5. Turn on the power switch of the receiver.

* 6. Set the small irim levers to the center position and make sure that both
main control sticks are also centered.

* 7. Move both main control sticks slowly through their full fravel. The servo
horns should move in proportian to the movement of your sticks.

+« 8. When trim levers and sticks are at their neutral positions, the servo
*It is important to always switch the transmitter on first . . . then the :;ﬂms ?:S'—'ldgﬂ CEFIEI’ﬁ:J. You n‘n&:y.:!nl:'»‘.}'ul-:1 ’[1.!1'7':t off ITI"? e s then the
receiver. When turning off the system, turn off the receiver first and then EHIEEHIT A ECHE EhCH e SEyEeaRI S Dl MORL Il elvel:
the transmitter.




E] INSTALLATION OR SERVO

e
P ;'.';; _

Pay attention to ] ; \
the orientation of \
the body mount-
ing hole. A

STEERING Zz\ :

SERVO E:J T
| b

@) RADIO PLATE —=

M3x8 SCREW —

through this hole in
the radio plate.

SWITCH

m MOUNTING RADIO PLATE
M3x10 S/T SCREW =:

g

STEERING CONTROL LINKAGE

hale a {16mm).
A servo horn with a length of at least 16mm
from the center to the hole is necessany . Rernove
the three unnecessany horn arms from two servo _
harns as they will not be used. Only one arm is -~

(Came with your radio.]

Screw provided with your radio. —- —%)
Inser! steering rod through this

% STEERING ROD

Screws provided with the radio.

_~ M2.6 WASHER (Black Color)

33 SERVO MOUNT (Plastic)

M3x10S/T SCREW
- M3x125/T SCREW
Do not fully tighten only hall
way. See page 17 for adjust )
ment of chain. 48 JOINT COLLAR

.

: w
- =
L=
j ‘

I

necessany for both harns.

-
- |
16mm
O
o
O =
= — ?LL T
ey o by e ' .
i € @ : = ! Be centain that the
—_ )~ . centerline of both
\ N “‘& - |( arms are parﬂ{l;*!:
i ] ' and are also
. Remove the : \\ﬁ ;'}I to the servo.
l iaded Relans M3x4 S/TSCREW ~~_

~/




' | ® ENYA-09 ENYA-O9VIBB Note! The shaded area ma
m THROTTLE CON.THOL LINKAGE ®* NS . C7Z-1 need to be bent straight |.|r.:.:1r
or to the other side to allow
§—M3x4S/T  ,for clearance past the main
® ENYAT1CX SCREW gear. This will depend on

the engine/carb being used.

M3x4 S/T SCREW

@ THROTTLE |
CONTROL ROD (B)

When using this arrange
ment, if the servo control is
reversed, a few things can
be done:

1" Use a reverse servo.

This screw is provided
with your radio,

& THROTTLE ) @ STOPPER

CORD ROD (A) "'\ 2. Reverse the servo with the transmitter.

3| "
o SERVO HORN 3. Reverse the position of the carb if it will allow. {If
this is done the control rod may need to be

modified.)
4. Some fransmitiers allow the throttle lever to be

inuﬂ@his will also reverse the rotation. J:I‘I‘%

== :‘:ﬁ '“'\' | | I_'I
¢ % if@ % ‘@ L
9 o N |®

- (LowThrotle) {High Throttle}

This screw is provided
with your radio,

-
Al

Throttle control stick for the low throtile
position. On a pistol grip type transemit-
ter the ‘Trigger” is the throtile control
lever. When it is pulled in that should be
high throttle and when it is released that
should be the low throttle position.

INSTALLATION OF FUEL TANK"

Note! It may be easier to install the strap
if you remove the tank mount beforehand

2.

@ PACKING @ NYLON

% STRA;/’?

— @ TANK PIPE

1@ Cut the tubing fo length using the
illustration below as a quide.

Insert the other end into the hole in
the muffler.

@ SILICONE

o o N N N ]
= ]

S5l
s & S =)
/ il - —— / |-§:'
- ‘wlz {(60mm)
Bend > *" Removethe ' A\ Y [ ?\EIZZ\
T . . rfi '
!, iiﬂw"ﬁ-‘ \k @ TANK PIPE (Actual Size) -:E}f rﬁfiﬁgp,m : o L |

Carefully bend the tank pipe as shown using the

illusiration above as a quide. M3x8 S/T SCREW KE E

@ JOINT PLATE Vﬁ\ M3x8 SCREW

| EE INSTALLATION OF JOINT PLATE

Plug in the connectors of
the servos and the switch.




INSTALLATION OF RECEIVER COVER & SIDE COVER
@ SIDECOVER (L)

switch

Battery for

Install the edqe th :
e receiver,

under the joini Cut off the

collar.

@ SIDE COVER (R) M3x8 S/T SCREW

BODY
MOUNTING HOLE

| Em CUTTING OUT BODY

-

MOUNTING HOLE / Ny Bl
.,.;-*""'rdllr . it 'f
@BoDY . \ X I

KYOSHO
LEXAN

Route the servo and

leads  through & ANTENNA S
P TUBE

this opening.

excess portion.

Side Cover (L) should be mounted the
same way the right one is,

Route the antennathrough the antenna
tube. Tuck remaining antenna inside the
receiver cover. Do not wrap it around
the antenma tube. This can reduce your

effective range.

SCISSORS
EXIT HOLE
e Drill or cut the three holes at the marked points
"~ on the car body. _ ( :
® Cut off the excess portions along the cut-out line. \

’
' m PAINTING

First, wash the body to remove any oil or dirt.
Rinse thoroughly, Paint the inside of the body.
You can obtain a color scheme by masking a
portion with tape then removing the tape and
painting. Apply the lightest color last.

™
Use masking tape on windows
before painfing.

The sander will help you remove \
the rough edges belore painting.

[ ——

IKYOSHD
These special Lexan Scissors make tdim:
ming bodies a breeze and the sander .

comes in handy for finishing the rough
‘ edges.

Special Curved
BElades

[ = i
KyOSHO
Polyca Color Paint is
available for paintin

your Lexan bodies. 1
great looking colors,

No. 2230




Ii] HounTING oF BODY l

IMPORTANT

A breaking systern is not used on this car, This was done to
make the adjustments of the car as simple as possible. With-
out a brake the low thrortle position is very important. The
position will need to be high enough to allow the engine to
run, yet low enough that the clutch will not engage, causing
the car to roll forward.

If the car sfill has a tendency 1o roll afier running ii, the
suggested way 1o stop it is to move the throftle into the low

position and tum the wheels very sharp from one side fo
the ather.

EXPLODED VIEW OF FRONT AND REAR SHOCKS

@ FRONT SPRING
(Sh orter One)

FRONT SHOCK

@ %@ SHOCK END

40 FRONT SHOCK PISTON

(Shorter One) REAR SHOCK

99
S

@ REAR SPRING {Longer One}

6/ @ \  * SHOCK STOPPER
/ %40 SHOCK SEAL

FRONT

® iy
SHOCK CASE M

k43 SHOCK O-RING
k44 SHOCK WASHER * These parts are identical on both
the front and rear shocks.
49 REAR SHOCK PISTON (Longer One)
50 REAR SHOCK CASE

* @ SPRING HOLDER

EXPLODED VIEW OF DIFFERENTIALS

FRONT DIFFERENTIAL REAR DIFFERENTIAL
®BEVEL @ BEVEL BBEVEL
GEAR (B) ~._ GEAR SHAFT GEAR (B) @ BEVEL
~ | GEAR SHAFT
"'ll s
@SPROCKET (A) | 4
i SPROCKET (B) @;EATNEEEAR
® BEVEL o ® BEVEL GEAR (B)
WBEVEL GRAR(E) o % BEVEL GEAR (A)
- GEAR (A) e =
“M2x8 S/T SCREWS M2x8 S/T SCREWS & @ SPROCKET (C)




ADJUSTMENT OF DRIVE CHAIN

After the car has been run for a while the drive chain has a fendency to stretch. In
order 1o keep the chain at the proper tension all the time you will need to tighten
the adjusting screw M3x12 S/T which has been installed on page 13. If the
(M3x12) is too short replace if with a (M3x18 S/T.) After extended use one or
even hwo links of the chain may need to be removed to produce the proper chain
tension.

ADJUSTMENT SCREW CHAIN ADJUSTER

STARTING THE ENGINE

@ Fill the fuel tank using a fuel bulb.

FUEL TANK -—

ol FUEL BULB
(Not Included)

@ Remove the alow plug from the head of the engine. Then connect the battery
clip to the plug to see if the coil is bright red or not. If it is red reinstall it into
the engine. If it does not glow red check the wiring and battery if they are
okay then replace the glow piug.

PLUG WRENCH
(Noi Included)

1.5V GLOW PLUG BATTERY
{Not Included)

© Place a small amount (2 to 3.drops) of fuel info the air filter elemeni this will
prime the engine and will also help trap small particles of dirt and sand.

AIR FILTER

O A few drops of fuel
placed directly into
the carb is very helpful
in starting these type
of glow engines.

FUEL BULB

Note! More than two or three
drops will over prime the eng-
ine or flood it and this will make
the engine difficult to sfart,

@ Refer to the engine instruction manual for the correct procedure of adjust-
ment of the carb.

NEEDLE VALVE ADJUSTMENT
i)

: ———— Move the throftle na
‘ lever into  the \\E},@f
© low  position .dur-
\ ] ing starting, \

(@ When using the zip starter, the body will need to be removed. Hold the model
on its side as shown below. lnsert the zip starfer into the opening in the
chassis. The teeth of the starter gear and the teeth of the zip starter should

mesh together.

e
e | STARTER
DB GEAR

ALY
ni

e ot
]
© L f’IJ
e ..
Insert the zip
starter into this
B i
® EEIPARTER R

@ Then slowly pull the zip starfer until you feel some resistance, pause a
moment, then quickly pull the zip starter the rest of the way.

" You may need fo do this several times. f you do not hear popping sounds while
you are frying, prime the engine and repeat the starfing procedure once the

engine is starfed, adjust the needle valve according fo the instruction manual that
came with the engine.




HOW TO USE THE ELECTRIC STARTER TROUBLE SHOOTING DIAGRAM

*  For most type engines, you will need to.obtain a starting wheel which aftaches E——

§ o dstodabia _ , , o ' o Does the engine fire? plug & pull Zip
0.5. CZ-1 engines, a helicopter starter extension may be used on the starting g
cone supplied with the engine, or the use of a2 wheel may be used as YES @ NO fimes to expel
descirbed below. _ e . the excess fuel

(_E—_F 27 Doesitrun ’ Does it run |s the zip starter [rom engine.
e then stall? Q: continuously? easy 1o pull? o @
= - YES £
" YES YES l e |
Engine is
- [s fuel in the probably
o fuel line? . flooded.
Is fuel gefring It should be NO
lo the engine? ready to go. ?55@ \l
B [ [s the glow |
NO plug reg hot? ':E::" Does the .
wiring look ok? |
YES | |
| TEE@ ﬂ :
{7 Check for dust ) [ YES
| Check the needle or dirt clog- Prime the carb
ELECTRIC valve sefting 1/2 ging the carb. air intake and Reo] -
STARTER wrn  from  the starf the en- | eplace dt e
closed position, gine again. b?ﬂeryi and or

When using a starter on this car be very certain which way the starter is rofating SIENY [

the engine, These engines are designed and will only operaie in ane direction.

The correct rotation of the engine is counter-clockwise while facing the engine |

from the clutch bell side of the engine. Use short, popping motions, while . 1& Pull the zip

applying the starting wheel to the flywheel. Do not hold the starter on the flywheel hN _:> starter more

for an extended period of time. If the engine has not started within the first few quickly while

times, check the other components of the car using the trouble shooting diagram starting.

as a guide.

GUIDE TO KEY NUMBERS

@ Joint . . . @it BERina [E=25) = = e e ot 73 Needle Adapter (For Enya) . . .1 @ Air Filter Holder . . . 1
(73 8mmx14mm Bearing . . . . . W BallEnd{l)..........12° 7% Pilot Shaft (ForEnya). . . . . .1 (i) Air Filter Fﬁapter ........ 1
(3 GearBox(R}.......... @9 UpperRod . . ... .. .... 4 @ Pilot Shaft (Fer OS) . . . . . .1 i Jeint Plate . . . . ... .. .. 1
@) GearBox(L). ......... @ Shock Seal . . . . . . ... il 78 Engine Mount (A} (For Enya) . .1 - Sid_e Cover (R} . . .. ... . 1
(® Counter Gear . . . ... .. .1 Shock End . . . . . .. ! 7 Engine Mount (B} (For Enya) . .1 i Side Epuer [ 1
® Smmx10 Bushing {(Gld Clr) . . 43 Shock Stopper . . ... . ... 4 18 Engine Mount {C) (For O5) . . .1 @ Body . . . .. A 1
(7) Center Gear . & Shock O Ring . . . . . 4 {8 Engine Mount (D) (Fer OS) . . .1 @ BodyPin............2
8) 5mmx10 Bearing . . . .. . . @9 Shock Washer . . . . . .. .. 4 o Muoffler A) . - . . . . -. . .. 1 @ Center Gear Collar . . . . . . . 1
@ Spur Gear Cone . . . . . . . . @ Shock Ol . . . . ....... 1 @ Muffler (B). . .. ....... 1 @ MufflerBaffle. . . .. ... .. 1
0 Rear Plate . . . .. ... ... @9 Shock Wrench . . . . . .. .. 1 82 Clutch Shoe . . . . . ... .. 2 Muffler Gaskei ......... 1
D Rear Shock Stay . . . . . . 47 Front Shock Piston . . . . . . .2 8% Clutch Spring . . . . .. .. .1 Chassis . . .. o~
e e Rear Shock Piston . . . . . .. 2 8 ERing(E7). . . ...... 1 ® RadioPlate. . . . ... . .1
i3 M3 Pivot Ball (Silver Color) . .12 @9 Front Shock Case . . . .. .. 2 '@ Cluich Bearing . . . . . . . 1 set @ Radio Plate Mount . o bl
d Bulk Head (R) . . . .. .. .. @0 Rear Shock Case. . . . . . . . 7, $8 Clutch Bell (14T). . . . . . .. 1 @ Adapter Nut (For Enya) . . . . .1
@® Bulk Head (L) . .. ... ... @D ShockBushing. . . ......4 @ ERing(E3)..........1 @ Silicon Tube . . ... :....1
48 FrontSus. Arm. . . . .. ... ® Tie Rod . . .. ........ 2 88 RollerShaft. . . . . . ... .. [ @& Antenna Tube . . . . D
02 Sus.Shaft(A). . ... ..... %) Rear Shaft . ... .......2 8% Chain Roller . . . . . . . ... 1 @ Allen Wrench (1.5mm). . . . .1
i3 BUMPBEr pou.: e 508 o056 HE U T o (o6 B R 1 - 80 Roller Mount . . . . .. .. .. 1 .@ Allert Wrench (2mm). , . . . .1
19 Saver Shaft (A). . .. .. ... 59 Rear Hub(R) . . ... . . .. .. 1 e e P 1 @ Allen Wrench (2.5mm). . . . .1
&) Saver S T A e %) Rear Sus. Arm . . . . . .. . .2 . 82 Tank Mounmt . . . .. ... .. 1 @ Bushing Collar .
@V Saver Crank (A) . . . ... .. &7 Sus. Shaft {C) {Black Color) . .2 &% ServoMount . . . . . ... .. 2 @ 10mmx14 Bushing . . . . . . 7
@ Saver Crank (B) . . ... ... 58 Throttle Control Rod (B) . . . .1 89 Switch Cover. . . .. ... .. ] @ Smmx10 Bushing (Bik Clr) . .8
@ saver Crank E) 5 2.7 - &% 58mm Ball . .........2 9% Body Mounting Post . . . . . .1 i Sprocket {A) . . . . .1I
@% Saver Joint. . . . ... .... @@ Spur Gear (347). . . ... .. 1 ® Joint Color . . . . . ... ... 1 B Sprocket (B) | 2]
@ Linkage Guide . &' Swing Shaft . 4 8% Chain Adjuster . . . . ... .. ] @ Sprocket t{:] S il
28 3mmx2 Aluminum Color . . . N R T 4 @8 SteeringRod . . . .. . . ... 1 03 Bevel Gear (A) . . . . .. ... 4
2" ERing (ES) . . ...... &3 Wheel (1) . . . . ... .. .. 4 99 Throttle Control Rod (A} . . . .1 @ Bevel Gear (B). . . . . . . .. 4
@D Saver Shaft B e oo o 64 Wheel (2) . ... .......4 @ SIBBBEE e 1 (3® Bevel Gear Shaft . . .
) Kruckle Arm Rl ... ... .. 65 Wheel (3) . . .. ... ... 4 @ Fuel Tank . .. . .. 1 @ Bevel Main Gear . . . . A
80 Kruckle Arm . ... f8 Drive Washer . . . . . . . . . 4 f Tank Bushing . . ... .. .. 1 ® Chain .. ... ... .. .. . 1
Ui FrentSliah . . o0 oL . o 2 e 2P iSlarteti sy o e 1 @ Tank Pipe . . . ... ..... 1 ® Front Spring . . . . . 2
4% Front Hub (R} . . . .. .. .. 6 Flywheel . . ... .. .. .. ] W Packing .. .. ... ..... 1 @ Rear Spring . . . . ... ... 2
BE Eomt Hum i) e e & Cluich Pin . .. ........ 2 .+ 0y A i ) Spring Stopper . g
3§ M2.6 Pivot Ball {Black Color) .2 10 Starter Gear . . . N @ Strap . . b, @ Spring Holder . . ... . ... &
Y KingPin............ 4- D Starter Claw . . . ... ... 2 (] Recei.ue: (S OPEEE e o e B i s ] @3 Brass Washer. . . . ... .. .1
88 Sus. Shaft (B) (Silver Color) . .2 12 Ratchet Spring . . . . .. ... 1 Air Filter Element. . . . . . . . 1




PURCHASING PARTS FOR YOURKIT

You can purchase replacement and optional paris for your kit. All of the parts idemnified
by key numbers (see Page 22 for a complete list} are usually not available singularly,
but we offer these parts inm convenient parts “packs’’ which can be purchased separately.
To figure out which parts pack you need, find the key number for that part within the

manual. Then consult our paris pack guide, below. When referring to the parts you
need, always use the parts pack number. For instance, if you need a center gear {Key
#7) ask your dealer for Kyoshe Parts Pack SG-2 {Gear Set).

- SPARE PARTS LIST

Parts Pack # Description Includes These Key Numbers Parts Pack # ~ Description " Includes These H;W_I\Juhars_
OT-04 King Pin x4 SG-20 ‘Radio Plate @ x 1
OT-05 Joint D x 2 SG-21 Plastic Gear Set M@R®O® x
OT-06 Swing Shait & x 2 SG-22 Screw Set | -_S:I:I'Ew, Mut, Wrench Set
OT-13 Suspension Arm Set 78 66 x 2 . SD-79 Antenna Tube ® x5
OT-16 Knuckle Arm @9 30 x 1 '
OT-17 Front Shaft @D x 2 OPTIONAL PARTS
OT-18 Rear Shaft &3 x s W-5031 Low Profile Tire {Hard) For hard surface.
OT-19 Drive Washer B % 4 W-5032 Low Profile Tire (Soft) For soft surface.
OT-28 Differential Gear Set B x2® @x4 LD-26 Main Gear (52T) Stee| Gear
OT-31 M3 Pivot Ball 13 x 10 LD-27 Main Gear (53T} Steel Gear o
OT-32 5.8mm Ball 59 % 10 FM-82 Clutch Bell (11£) ]
OT-35 Upper Rod x4 @ x8 SD-53 Clutch Bell (122)
OT-36 M2.6 Pivot Ball W x 10 SD-54 Clutch Bell {132)
OT-39 E-Ring {E-2.5) @ x 10 1951 Shock Oil Set Small, Medium, Hard ~ x 3
0T-43 Rear Shock Set 18 x 140 A0 ADAD 41 GEEDEIM I TDx 2 | 1952 Differential Qil '
OT-45 Rear Hub 6 @ x 2 |
OT-47 Front Hub 32 6 x 1 )
OT-66 Low Profile Tire & x2
OT-67 Wheel for Low-Profile Tire |63 @ & x 2
AB-11 Mufiler WE D@ x1
AB-12 Air Filier w0 xiq
AB-13 Pilot Shafi {For Enya) - @e W xi
AB14 Pilot Shaft (For 0.S.) e e x1
AB-15 CluchShoe  |@® x2 - B
AB-16 Clutch Bell 8 x 1
AB-17 Clutch Spring W xa
AB-27 Flywheel B x1- 6@ x2
AB-28 Starter Gear Set DD x1@x2
AB-30 Front Shock @ x 180 TEEBEE@ 2
EF.22 Hook Pin M x5 '
EF-39 NiCd Strap ® x6 -
MB-63 Zip Starier & x4 -
LD-70 Clutch Bearing @9 x 1
SC-89 " TieRod B x2 x4 o
KC-40 Main Gear x 1
FM-209 .. | ERing{E-5) @ x5
1901 Smmx10mm Ball Bearing ® x2
1911 B8mmx14mm Bearing @ x2 .
SG-01- Gear Box Set F@ABRHE x1 & x2
SG-02 Gear Set DOWMEBT@EB® x1
SG-03 Plafe Set D@ x1
SG-04 Suspension Shaft B x2 (x4 .
| sc-0s Linkage Set BDHRBDG x1 @ x>
SG-06 Engine Mount (For Enya) B x2
SG-07 Engine.Mﬂuni {G.S.*CE!] I x2
SG-08 Tensioner Set ® 6960 @ x1
SG-09 Bumper Set @® x1
SG-10 Mount, Cover Set @h 8 G @«
SGC-11 Joint Collar Set L | B®D x1
SC-12 Senso Saver Set BE T2 G@ % 1
SG-13 Fuel Tank Set DRB@EB®B x|
SG-14 Bushing Se O@B® x1 @ x8
SG-15 Chain @ x1
SG-16 Needle Adapter BD 1 -
1 SG-17 Side Cover @ @ % |
SG-18 Body @ x
SC-19 Chassis @ x1




YOUR R/C ENGINE

P dth h the instructi lied with ine bef tually trying to run the Stinger.
ease read through the instructions supplied with your engine before actually trying g THROTTLE
| LEVER

A model engine is a precision machine. It will develop high power and performance when it is treated
correctly; however it may not even rotate if it is handled incorrectly. Whai follows are a tew lips on how 1o use
your engine properly.

The engine’s shalt must be able 1o rotate freely by hand with the glow plug removed. The engine is started by
spinning the shaft. If there is anything impairing its smooth movement it will not start. When you install the
engine be certain that the clutch and gears operate smoothly and don't bind. You should be able to spin the
Hywheel of the car with your hand {when the glow plug is removed. ) '

REAR START
NEEDLE CONE

Engines run FAST. At their peak. most engines in this class turn at abour 12,000 revolutions per minute VALVE
{rom): at idle 2,000 rpm can be expected. To start @ model engine you must spin the shafrt at least as fast as
the minimum rpm that it will operate at. The ZIP-START system will allow you to do just this, Some people

also use an electric staner pressed onto the rear cone.

1.5V ALKALINE
BATTERY

The glow plug must be insialled and in proper working order. Belore atiempting fo start the engine. the plug
must be heated [with battery power) to a point where the small coil becomes RED-HOT. Tris aliows it 1o
ignite the air/fuel mixture in the cylinder chamber. If the plug does not heat sufficiently, the engine will refuse
to start. You can check the plug by removing it from the engine head and applying batiery power 10 it as /_\

shown in the drawing 1o the right. Replace bad plugs with the shor, standard (non-idle bar) type. Check the NOTE: When removing the glow

manufactures specificafions for the type of glow plug that is recommended. @ plug dont lose the small metal
\\ washer!

The amount of air-fuel mixture in the engine cylinder should be appropriate. Smooth operation is guaranteed
only when the ratio of fuel 1o air is al the proper levels. FLOODING is the term used 1o describe when there is
too much fuel {or not enough air) for the engine to run. This is probably the biggest cause of engines not
starting.

Element should
glow bright red

OPTIONAL PARTS | SUGGESTED FURTHER READING

Dhri Buirmeess

g -

Low Profile Tires — Dint track, Low Preofile iires
(5032) offer better handling and don’t allow as
much lire disiortion. {(Wheels no! included with
tires; requires W-5021). Asphalt Low Profile tires
(5031} qgive better traction on-road.

A wealth of hints, fips and general information about R/C cars is available a

Adjustable Pressure Shocks — Kyosho is famous your favorite hobby store. We suggest the ““Completely Cars™ book by
for shocks and these are Th\?" bFf‘T yel. Adjustable Harny Higley which is packed with hundreds of photos and great " Tech-Tips"
pressure shocks are available in both long and “R/C Car Action™ a magazine published quarterly by Air-Age Publications

short versions, will fit most electric buggies and are

All ke t fallt IS int A
e Dleiehad] b o ik sl pe ! will keep you on top of all the latest developments in the R/ (C car hobby

THE FINEST RADIO CONTROL MODELS

B <IT No.3041 X ~20- Copyright 1986 Hogg{&: Inc.

FILHEHS | O FHI A




LIST OF BAGGED PARTS (1)

(2) 8mmx14 BEARINGS (2) @1 [

O I s> COUNTER

=

S HO)
o

0
MALE 1K JAPAN

GEAR (1) &

BLISTER PACK

19 FRONT SUS.
ARMS (2)

1 REAR SHOCK
STAY (1) B3

6 SWING

SHAFTS (4)

DIFFERENTIAL (1)l

= F
ﬁ{@ s REAR SUS.
—_—

156 E-2-

AL

=

o o T | iu |

REAR

'DIFFERENTIAL (1)

% SPUR GEAR (1)

8 CLUTCH PINS (2)

5 STARTER GEAR (1)

%7\ § & CLUTCH SHOES (2)
&\’ % 9 CLUTCH SPRING (1)

@ 4 CLUTCH BELL (1)

o. 1

" s D o o o Ty e e e e s T EET BT N ——— e e e e o s e ey e e s e e e ESE. BN EEET B IS TEGE WSS GEEm MO e o e e e e e T AR EEE ESS GE S ama T e mm—— o e m— m—

*S/T SCREW ' o SCREW

(o M3x8(10)

(uomm  M3x10(12) | M2.6x25 (2)
(Jmumme M3x12(13) | (o M3x8 (14)
(i M3x18 (5) 1 (- M3x12(4)
(et M2x8 (16) | (jmmmmmm M3x16 (3)
#SET SCREW e

e M3=4 2 -
CP M3x4 (4)Silver | « WASHER

M M4x4 (5) |

T M55 (1) (OmM26@  (O)M30)

M3x25 (1)

'.lII.!II|.'|'IIlI.!1Il'.]II.H1Il|ﬂ||I11IlI|I1III!1IlilIIII'|IIIHII'.1IIk|1II'.'IIII'IIII.||III!1IIIi

— e — — — — — — — — — — — — —

| = i
| UJZ&[Z} (O) Ma)
M3x45 (1) Ir o @ —_—
1 M3x55 (1) : —— T
@ M35) (1D M)
M =5 f TI:.}F l: NPw.LrNRSEﬁ i;ﬁ
L = 7 (1.5mm) (1) B0 & &

@ ALLEN WRENCH (2mm) (1) 1 &

5 4 ALLEN WRENCH (2.5mm)}) “.] 2

S 1 JOINTS (4)

©

& 5mmx10 BUSHINGS (2)

(Gold Color)

s SPURGEARCONE (1)&E ' REARPLATE (1) &

72 CENTER GEAR (1)

o

) 1D SUS. SHAFTS (A) (4)
1]

'* BULK HEAD (R) (1)

O

3 GEARBOX(R)(1)B&

£ 5mmx10 BEARING (1)

@ i
| @ CENTER GEAR

COLLAR({1) HA

@ 10mmx14
BUSHINGS (2) &8

(§7) ¥ ERING (E-5) (1)

g i

12 1
s BULK HEAD (L) (1) & STAY (1)

QO
&
« GEAR BOX (L) (1)

i BUMPER (1) (1) H

No. 3
19 SAVER SHAFT {A) (1) @%EH
h’ » 71 SAVER SPE‘JNF}[!} Eﬂ
CRANK (A) (1) B r
]:,[\ _____®SAVERCRANK  ° g;ﬁﬁﬁ
- RHELS () (1B
| % LINKAGE
2t SAVER % 2 |
(© 2" JOINT (1) & GUIDE {1) B,
o ” Immx2 ALUMINUM 7 E-RING (E-5)
COLLAR(1)B (1) &
1O I: 'D
29 n 2 SAVER 1 E
KNUCKLE SHAFT (B) |/ KNUCKLE
0 1) ® ARM (L) (1)
(R) (1) | (M | D
12 FRONT HUB . 33 FRONT HUB
(R (1) H 39 KING (L)(1) ©
PINS (4) I

o




LIST OF BAGGED PARTS (2)

No. 5

- No. 4
Cmm 3 M3 PIVOT BALLS unmm:m_—_!% 5 FRONT
(Silver Color) (12) Bl SHAFTS (2) @
3 M.26 PIVOT BALLS
- 15 BALL ENDS
Om ™ (Black Color) (2} @ am L 12)E
; _ ® SUSPENSION SHAFTS(B)
(Silver Color) (2}
(HOUT 11 T 1 L
@ @ ERINGS (E-2.5)(4) m + UPPER RODS
(4) B

mm 53 TIE RODS(2) B

©

@ @ SHOCK SEALS (4) °) 53 REAR HUB (L) (1)

b I
A
5 SHOCK OIL (1) 55 REAR HUB (
1
% SHOCKWRENCH (1 ]eT 4 3-8mm BALLS
(1) © (2) &
® DRIVE

[T 39 SHOCK BUSHING (4) B

WASHERS (4)

(___ | %SERVOMOUNTS (2) &

-

=
©® ©

% SWITCH COVER
82 TANKMOUNT (1) @

(1) &

] ]| % JOINT COLLARS
(1)
§ CHAIN ADJUSTER (1) &
o

n . 52 SUSPENSION SHAFTS (C) @ 5mmx10 BUSHINGS = REAR SHAFT (2) @ 5mmx10 BUSHING
(Black Color)(2) i (Black Color) (4) ' (Black Color) (4)
—— No. 6 No. 7
a7 STARTER CLAWS (2) @
(72 RATCHET SPRINGS . &
(w/Spare) (2) @ = # E RING (E-7)
. @O] 73 NEEDLE ADAPTER (1) —_— (e
— *:“ H st MUFFLER (B) (1) N
1 PILOT SHAFT (ENYA) (1) ® o E RING (E-3)
(2) (4) @ I 1 PILOT SHAFT (OS) (1) RS Y. "
W MUFFLERBAFFLE | = ]
[ \ (& 6 Pcs. 1Pc.
= {] . iy —— J {. e ‘:'G*’)S %85 CLUTCH
, = = . 7 il )
, 7 ENGINE MOUNT (A) (1) ® 7 ENGINEMOUNT (C) (@ TUFFLER GASKET () b
N\ ©
— o e @ ADAPTERNUT @ BRASS WASHER
5 @ 7 ENGINE MOUNT (A) (1)® 7 ENGINE MOUNT (D) (1) & (1) M
No. 8 = No. 9
® STRAPS (2) B .
= \ ——— ® ROLLER B= >
U AFT (1
SH (1) 8 (=] & BODY MOUNTING ;
% THROTTLE CONTROL @ CHAIN ' POST (1) 1 @ AIR FILTER ELEMENT
ROD (B) (1) & ROLLER (1) & i RECEIVER COVER - (1) &
) GEAR COVER @ ROLLER @ AIR FILTER HOLDER (1)@
(1) & E MOUNT (1) @

it AIR FILTER ADAPTER
(1)

@ SIDE COVER (R} (1)
@ SIDE COVER (L) (1) |

L,

@ ANTENNA PIPE (1)

-~

@ RADIO
PLATE (1)

== B
@ STEERINGROD (1) @ [ \
ﬂ @ THROTTLE -
” CONTROL ROD J {

A) (1) & g
A @ FUEL TANK
i STOPPERS (2) &8 |

J

@ TANK BUSHING
(1)

ﬂEBO[Wﬂ//’ 5 \
0

- L+
"

= L)

Q o

= = )

O

(1) B
@ ® PACKING (1) |

|
@ TANK PIPE (1) &

L1 & FUEL CAP (1) &8 . o)
i JOINT PLATE
MOUNT (1) @ 2
s e T vI— 1§ ¢ 0]

TUBE (1)

b, o

® CHASSIS

s7 ZIP STARTER (1) PAGE 18.




SMALL PARTS USED IN EACH ASSEMBLY STEP

INSTALLATION OF JOINT
M4x4 SET SCREWS (4)

dmm WASHERS (4) @

(1) JOINTS (4)

2 8mmx14 BEARING

@ 10mmx14 BUSHINGS (2)

INSTALLATION OF
P REAR GEAR BOX

M3x18 S/T SCREWS (2) ( s

M3x16 SCREW (1) SIS

M5x5 SET SCREW (1) ([T}

M3 NUT (1)

® 5mmx10 BUSHINGS
{Gold Color)

@ SPUR GEAR CONE
(1)

2™ E RING (E-5) (1) @

INSTALLATION OF REAR PLATE
M3x12S/T SCREWS (4) ([t

@ CENTER GEAR
COLLAR (1)

INSTALLATION OF SHOCK STAY

M3x8 S/T SCREWS (4) ( Jmmmm
M3x16 SCREWS (2)
M3 NUTS (2)

13 M3 PIVOT BALLS (2)
(Silver Color)

.

ASSEMBLY OF FRONT GEAR BOX

M3x18 S/T SCREWS (2) ( I

D M3PIVOT BALLS (2) (o) . Omg

(Silver Color)

INSTALLATION OF
FRONT SUSPENSION ARM

M3x4 SET SCREWS (2) ]
(Silver Color)

77 SUSPENSION SHAFT (A) (2)
U

INSTALLATION OF CHASSIS
M3x12 S/T SCREWS (8) [mm

[5] ASSEMBLY OF SERVO SAVER

M3 NYLON NUT (1) @

i3 M3 PIVOT BALLS (2) T
(Silver Color) @ .

i3 SAVER SHAFT (A)
(1)

20 SAVER SPRING (1)

(O

75 LINKAGE GUIDE(I}.

29 SAVER JOINT
(1)

26 3Immx2 ALUMINUM
COLLAR (1} @ B

21 E RING (E-5)

[2] INSTALLATION OF SERVO SAVER

M3x25 SCREW (1)

M4x40 SCREW (1)

( T T

M3 NUT (1)

M4 NUT (1)
M4 NYLON NUT (1) ‘[E
M3 WASHER (1)

-m[sl?wsn SHAFT (B) [ .

ASSEMBLY OF KNUCKLE ARM

M2.6 NUTS (2)

@ 5mmx10 BUSHINGS (4)
13 M3 PIVOT BALLS (4) |M"
(Silver Color) .

(Black Color)

17|
3) FRONT ,- |
SHAFTS (2) “—4
34 M2.6 PIVOT BALLS (2) | m
(Black Color)

35 KING PINS (4)

Ol=

Elll 20
t

||||||||||1 TR l||||||ml| ||||m||||f|1|||l| |1|||||||||| |||||1||||||||||| L

90 00 110

| i Millimeter Scale

- .

INSTALLATION OF KNUCKLE ARM

SUSPENSION SHAFTS (B) (2)
(Silver Color) [ il

@ E RINGS (E-2.5) (2) @

INSTALLATION OF
FRONT UPPER ROD

5 BALL ENDS (L) (4) @\J)‘:

3 UPPER RODS (2)  (IIMIOT Tl

IK] FILLING SHOCK WITH OIL

@ SHOCK SEALS (4) @
@ SHOCK ENDS (4) @

@ SHOCK O RINGS {4]@

©

[f] INSTALLATION OF FRONT SHOCK
M3x12 SCREWS (2)

&) SHOCK BUSHING (2) C,D

I INSTALLATION OF TIE ROD

@ SHOCK WASHERS
(4)

@Y
s saenosm@ (O
5 TIE RODS (2) I

INSTALLATION OF REAR HUB

'3 M3 PIVOT BALLS (2)

(Silver Color)
37 ERINGS (E-2.5) (2) @

«53,-' Rear SHAFTS o
(2) mt'._um_ | !‘ |

57 > SUSPENSION I o
SHAFTS (2) (I
(Black Color)

& 5mmx10 BUSHINGS (4)
(Black Color)

INSTALLATION OF
REAR SUSPENSION ARM
M3x4 SET SCREWS (2) g

(Silver Color)

1 SUSPENSION SHAFTS (A) (2)
[




SMALL PARTS USED IN EACH ASSEMBLY STEP

18| INSTALLATION OF
REAR UPPER ROD

M3x12 SCREWS (2) (|

% BALL ENDS (L) (4) @:}

39 UPPER RODS (2)
59 5.8mm BALLS (2) ®

[F] INSTALLATION OF REAR SHOCK

e

M3 NYLON NUTS (2) @

Lo

Pl MOUNTING THE WHEEL AND TIRE
M2x8 S/T SCREWS (16) (jrmamm>

INSTALLATION OF TIRES
AND SPUR GEAR

M4 NYLON NUTS (4) [

M5 NUT (1)

& DRIVE WASHERS (4)

ASSFMBLY OF FLYWHEEL
7t STARTER CLAWS (2) =

77 RATCHET SPRINGS (2) \C

INSTALLATION OF ENGINE MOUNT

M3x8 SCREWS (&) Gmmm

3 NEEDLE ADAPTER (1) { 73
(Enya-11CX) g

74 PILOT SHAFT (1)
(For Enya)

—f
O |
©

INSTALLATION OF ENGINE MOUNT

(
I

@ ADAPTER NUT (1)
(Enya-11CX)

@ BRASS WASHER (1)
(Enya-11CX)

'y

M3x8 SCREWS (4) ST

13 PILOT SHAFT (1)
(For OS)

PE] INSTALLATION OF MUFFLER

M3x55 SCREW (1)

| 82 ERING {E-7) (1) @

AND AIR FILTER

5mm WASHER (1) (@

8% CLUTCH BEARING PINS (6)

8mm WASHER (1)

CASE (1)

M2.6x25 SCREWS (2) | i A S S

INSTALLATION OF CLUTCH

INSTALLATION OF CLUTCH BELL-

==

]

S
@ AIR FILTER
ADAPTER (1)

(Black Rubber) ©
3" ERING(E-3)(1) @

FIJ MOUNTING OF ENGINE

|
M3x8 SCREWS (5) ([N

M3x4FINER THREADED :

S/T SCREWS (2) Ilm
| M3x8 SCREWS (2) Gm

M3x45 SCREW (1)

729 INSTALLATION OF CHAIN GUIDE

C .

Max4 S/T SCREW (1) [}

M3 WASHERS (2) @

4 ROLLER SHAFT (1) |

8 CHAIN ROLLER e

L

90 ROLLER
MOUNT (1)

INSTALLATION OF SERVO

M3x8 SCREW (1) (mmm

M3x10 S/T SCREW (10) ( ]ttt

@ .

@ SERVO MOUNTS (2) L

=

@ BODY MOUNTING Qm
POST (1)

M2.6 WASHERS {2)
(Black Color)

89 SWITCH
COVER (1)
- (Black Rubber)

MOUNTING RADIO PLATE
- M3x10 S/T SCREWS (2) ([t

M3x12 S/T SCREW (1) ( JiHiim

M3 WASHERS (2) @

% JOINT (@) [
COLLAR (1) e

STEERING CONTROL LINKAGE
M3x4 S/T SCREW (1) (D)

| Ef] ENGINE CONTROL ._INKAGE
M3x4 SET SCREWS (2) [

w STOPPERS (2) (@]

INSTALLATION OF FUFL TANK

i» TANK BUSHING (1) Cj

INSTALLATION OF
JOINT PLATE
M3x8 SCREW (1)
M3x8 S/T SCREWS (2) ( i

INSTALLATION OF RECEIVER
COVER AND SIDE COVER

M3x8 S/T SCREWS (4) (it

MOUNTING OF BODY

s

i BODY PINS (2)




STINGER 4WD
STINGER 4WD

SUPER SUSPENSION SYSTEM
’ A
SUPER SUSPENSION SYSTEM Fmi‘“

JAPAN

FOUR WHEEL DRIVE |‘|0||¢g |'|O||¢g

FOUR WHEEL DRIVE

Bmﬂm-'smns ARIDGESTONE
ARIDGESTONE RIDGESTONE
ENGCINERCRMACHINERTUNE.

TNE, :

Whsiss
TIRECENTERS

ENCINERCRMBUHT

KYOSHO RACING TEAM

KYOSHO RACING TEAM



